Water Boards

Marmre Rammaurz
EFCRFTART RA

ENVIROHRENTAL PROTECTION

San Francisco Bay Regional Water Quality Control Board

TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

The following discharger and discharge points are subject to waste discharge requirements set forth

in this Order.

Table 1. Discharger Information

Discharger

Sanitary District No.5 of Marin County

Name of Facility

Sanitary District No.5 Wastewater Treatment Plant and wastewater collection system

CIWQS Place Number 239497

Facility Address

2001 Paradise Drive, Tiburon, CA 94920, Marin County

The U.S. Environmental Protection Agency (USEPA) and the San Francisco Bay Regional Water Quality Control
Board have classified this discharge as a minor discharge.

Table 2. Discha

rge Location

Discharge N Discharge Point Discharge Point L
Point Effluent Description L atitude Longitude Receiving Water
001 Secondary-Treated 370591 12" N 122° 27" 05" W Raccoon Stra;t in Central
Wastewater San Francisco Bay

Table 3. Administrative Information

This Order was adopted by the Regional Water Quality Control Board on:

DATE

This Order shall b

ecome effective on:

October 1, 2013

This Order shall expire on:

September 30, 2018

The Discharger shall file a Report of Waste Discharge in accordance with
Title 23, California Code of Regulations, as application for re-issuance of
waste discharge requirements no later than:

April 3,2018

I, Bruce H. Wolfe, Executive Officer, do hereby certify that this Order with all attachments is a full,
true, and correct copy of an Order adopted by the California Regional Water Quality Control Board,

San Francisco Bay Region, on the date indicated above.

Bruce H. Wolfe, Executive Officer



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

Contents

L. Facility INfOrmMatioN.........ccouiiiiieiieiiieiiece ettt ettt be e s b e eabeestaeesseessaeessaesseessseenseesnsenns 3
IL. FINAINES .ttt ettt et e et et e s at e et e e s abeeabeesabeenbeessbeenseesaseanbeesnbeenseesnteans 3
III. DiScharge ProNiDItIONS .........ccieeiiieriiieiieiie et eiie et eiee ettt veestteebe e taeesbeeseeesseenseesssaenseessseenseesnseens 7
IV. Effluent Limitations and Discharge SpecifiCations...........ccoeeereeviirieniiieniineeieeeeseee e 8
A. Effluent Limitations for Conventional and Non-Conventional Pollutants..............cccccceevenuenene 8

B. Toxic Substances Effluent Limitations ...........cccoocueiiiieiieiiiienieeiiee e 9

C. Whole EffTUent TOXICIEY ....eeiiieiieiieeiiieiieeitieeieeieesteetee et e esteesateeteeesseessaessseessnessseesssesnseenssensns 9

V. Receiving Water LIMItations........ccceevueriiriiiiieriinieieeteneeie ettt ettt 10
VLo PLOVISIONS ..ottt ettt et h e et e sh e et e eb e e et esbe e s ab e e bt e eabeeesbeebeesabeenbeenane 11
AL Standard ProVISIONS ......ceoiiiiieiiieiie ettt ettt ettt et e st e e bt e et e et e et e e saeeenbeenteas 11

B. MRP REQUITEMENLS ....ccouiiiiiiieiiiie ettt ettt e et e et e e seaeeetaeeensaeesssaeesnsaeensseesnsseesnnseens 11

C. SPECIAL PrOVISIONS ...euiiiiiiiiiieitieit ettt ettt ettt ettt sbe ettt be et s bt et et e b ennes 12

L. REOPENET PIOVISIONS ...cciiiiiiiiiiieiiieeitieeitte et eit e et e e et e e st e e st e e sbeeesnaeeesnbeeesnseeenseeenneas 12

2. Effluent Characterization Study and Report ...........cccoceeiiiiiiniiniiiiniiniccceececeeen 12

3. Best Management Practices and Pollutant Minimization Program...........c.ccccceeveveenennnen. 13

4. Special Provisions for POTWS........ccciiiiiiiiiiienieniiieceeeceetestee ettt 16

5. Other SPecial PrOVISIONS ........cocuieriieiiieiiieiiieiie et eieeeteereesereeteesbeebeessseeseessseesseessseensens 17
VIL.Compliance DetermInation........cocuerueriiriirtieiieniienieeieeit ettt ettt et sbe et et sae et et saeeseeaees 21

Tables
Table 1. Discharger INfOrmation...........cc.oiiiiiiiiiiiiiiiecie ettt e et e b e e steesbeesseessseensaeenseens 1
Table 2. DiSCharge LOCAtION .......ceuieiiiiiieiie ettt ettt et e st esbte et e e seteeabeesbeesneeenseesaneans 1
Table 3. Administrative INfOrMAation ..........cceiiiiieiiiiieiieeee et 1
Table 4. Facility INfOrmMation ..........coc.iiiiiiiiiiiieie ettt ettt et sttt e s seeebeesaeeens 3
Table 5. Basin Plan Beneficial USES .......c.ueviiiiiiieiiiiieierieieeieeieeie ettt 5
Table 6. Conventional and Non-Conventional Pollutant Effluent Limitations ...........c..cccoceeviiiiiennnien. 8
Table 7. Toxic Pollutant Effluent Limitations ..........cccceeiereerierieniieieeieseeieeee et 9
Table 8. Specific Tasks to Improve Wet Weather Management and Reduce Blending.............c.cccc..... 17
Table 10. Copper ACtION PIAN.........ccciiiiiiiieciieece ettt te et b e saeebeesbeessseenseas 19
Table 11. Cyanide Action PIan ........c..coiiiiiiiiiiiiiii ettt 20
Attachments

Attachment A — DefINItIONS ......co.eiiuiiiiiieieee ettt sttt ettt s eseeeaesneens A-1
Attachment B — FaCIlity Map.......cceeiiiiiiiiiiieiiee ettt ettt ettt e et e st ens B-1
Attachment C — Process FIOW DIagrami...........ccocoiiriieiiieiiiiiiieciieieecie ettt sve et s essee s e C-1
Attachment D — Federal Standard PrOVISIONS .........cceeiiiiiiiiiiiiiiecieeie et D-1
Attachment E — Monitoring and Reporting Program (MRP)..........cccoooiiiviiiiiiiiiiiiceeeceee e E-1
Attachment F — FACt SHEET.......c.iiiiiiiiiie ettt sttt st F-1
Attachment G — Regional Standard Provisions and Monitoring and Reporting Requirements ............. G-1



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

I. FACILITY INFORMATION
The following facility is subject to the waste discharge requirements set forth in this Order:

Table 4. Facility Information
Discharger Sanitary District No.5 of Marin County

. Sanitary District No.5 Wastewater Treatment Plant and wastewater collection
Name of Facility

system
Facility Address 2001 Paradise Drive, Tiburon, Marin County, CA 94920
CIWQS Place Number 239497

Tony Rubio

Wastewater Facilities Manager

(415) 435-1501 ext. 106

trubio@sani5.org

Mailing Address P.O. Box 227, Tiburon, CA 94920

Type of Facility Publicly Owned Treatment Works

0.98 million gallons per day (MGD) (average dry weather flow)
2.3 MGD (peak wet weather flow)

Facility Contact, Title, Phone

Facility Design Flow

Service Area Town of Tiburon, City of Belvedere, and surrounding unincorporated area.
Service Population Approximately 8,400
I1. FINDINGS

The California Regional Water Quality Control Board, San Francisco Bay Region (hereinafter
Regional Water Board), finds:

A. Background. The Sanitary District No.5 of Marin County (hereinafter Discharger) is currently
discharging under Regional Water Board Order No. R2-2008-0057, National Pollutant Discharge
Elimination System (NPDES) Permit No. CA0037753. The Discharger submitted a Report of
Waste Discharge dated March 1, 2013, and applied for an NPDES permit reissuance to discharge
treated wastewater from its wastewater treatment plant located at 2001 Paradise Drive, Tiburon, to
waters of the State and the United States.

The discharge is also regulated under Order No. R2-2012-0096 (NPDES Permit CA0038849) which
establishes requirements on mercury and polychlorinated biphenyls (PCBs) from wastewater
discharges in the region. This Order does not affect the mercury and PCBs permit.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal
and State laws, regulations, plans, or policy are held to be equivalent to references to the Discharger
herein.

B. Facility Description and Discharge Location

The Discharger owns and operates the Sanitary District No. 5 Wastewater Treatment Plant
(hereinafter Plant) and its associated wastewater collection system, consisting of 33 miles of gravity
sewer line, 5 miles of forcemain, and 22 pump stations (hereinafter, collectively, Facility). The Plant
provides secondary treatment of domestic and commercial wastewater for the Town of Tiburon, the
City of Belvedere, and a small unincorporated area of the Tiburon Peninsula around the treatment
plant. The service area population is approximately 8,400. The Plant has a dry weather design


mailto:Jcarson@cityofmillvalley.org�

SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

capacity of 0.98 MGD and can treat up to 2.3 MGD during wet weather. From January 2010
through December 2012, the average annual flow was 0.63 MGD, with a maximum daily flow of
2.56 MGD. Attachment B provides a map of the area around the Facility.

The treatment process consists of grinding, primary sedimentation, activated sludge biological
treatment, secondary sedimentation, disinfection (sodium hypochlorite), and dechlorination (sodium
bisulfite). Treated effluent from the Plant is combined with final effluent from the Sewerage Agency
of Southern Marin before discharge into Raccoon Strait in Central San Francisco Bay via a
submerged outfall 850 feet offshore at a depth of 84 feet below mean sea level (Discharge Point

No. 001). Solids collected from wastewater treatment processes are thickened, anaerobically
digested, dewatered, and disposed of at the Redwood Sanitary Landfill in Novato. Attachment C
provides a treatment process schematic diagram.

During wet weather, when influent flow exceeds 2.3 MGD, a portion of the primary-treated effluent
may be diverted around the secondary treatment units and blended with secondary-treated effluent
prior to disinfection and discharge. Such bypass, or blending, prevents a washout of microbial
populations in the secondary treatment units, which are crucial to achieving compliance with
secondary treatment standards.

C. Legal Authorities. This Order is issued pursuant to Clean Water Act (CWA) section 402 and
implements regulations adopted by USEPA and California Water Code (CWC) chapter 5.5,
division 7, commencing with section 13370. It serves as an NPDES permit for point source
discharges from the Facility to surface waters. This Order also serves as Waste Discharge
Requirements (WDRs) pursuant to CWC article 4, chapter 4, division 7, commencing with
section 13260.

D. Background and Rationale for Requirements. The requirements in this Order are based on
information submitted as part of the application, through monitoring and reporting programs, and
other available information. The Fact Sheet, which contains background information and rationale
for requirements of the Order, is hereby incorporated into this Order and constitutes part of the
findings for this Order. Attachments A through E and G are also incorporated into this Order.

E. California Environmental Quality Act (CEQA). Under CWC section 13389, this action to adopt
an NPDES permit is exempt from Chapter 3 of CEQA.

F. Technology-Based Effluent Limitations. CWA section 301(b) and NPDES regulations at Title 40
of the Code of Federal Regulations section 122.44 (40 CFR 122.44) require that permits include
conditions meeting applicable technology-based requirements at minimum, and any more stringent
effluent limitations necessary to meet applicable water quality standards. The discharge authorized
by this Order must meet minimum federal technology-based requirements based on Secondary
Treatment Standards at 40 CFR 133. Further discussion of the technology-based effluent limitations
is included in the Fact Sheet.

G. Water Quality-Based Effluent Limitations. CWA section 301(b) and 40 CFR 122.44(d) require
that permits include limitations more stringent than applicable federal technology-based
requirements where necessary to achieve applicable water quality standards. NPDES regulations at
40 CFR 122.44(d)(1)(1) mandate that permits include effluent limitations for all pollutants that are
or may be discharged at levels that have the reasonable potential to cause or contribute to an
exceedance of a water quality standard, including numeric and narrative objectives within a



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

standard. Where reasonable potential has been established for a pollutant, but there is no numeric
criterion or objective for the pollutant, water quality-based effluent limitations (WQBELSs) must be
established using (1) USEPA criteria guidance under CWA section 304(a), supplemented where
necessary by other relevant information; (2) an indicator parameter for the pollutant of concern; or
(3) a calculated numeric water quality criterion (WQC), such as a proposed state criterion or policy
interpreting the state’s narrative criterion, supplemented with other relevant information, as
provided in 40 CFR 122.44(d)(1)(vi).

H. Water Quality Control Plan. The Water Quality Control Plan for the San Francisco Bay Basin
(hereinafter Basin Plan) is the Regional Water Board’s master water quality control planning
document. It designates beneficial uses and water quality objectives for waters of the State,
including surface and groundwater. It also includes implementation programs to achieve Water
quality objectives. The Basin Plan was duly adopted by the Regional Water Board and approved by
the State Water Board, the Office of Administrative Law, and USEPA. Requirements of this Order
implement the Basin Plan. Basin Plan beneficial uses for Central San Francisco Bay are listed in the
table below:

Table 5. Basin Plan Beneficial Uses
Receiving Water Name Beneficial Uses

Industrial Service Supply (IND)
Industrial Process Supply (PROC)
Commercial and Sport Fishing (COMM)
Shellfish Harvesting (SHELL)

Estuarine Habitat (EST)

Fish Migration (MIGR)

Preservation of Rare and Endangered Species (RARE)
Fish Spawning (SPWN)

Wildlife Habitat (WILD)

Water Contact Recreation (REC1)
Non-Contact Water Recreation (REC2)
Navigation (NAV)

Central San Francisco Bay

The State Water Board’s Water Quality Control Plan for Enclosed Bays and Estuaries—Part 1,
Sediment Quality became effective on August 25, 2009. This plan supersedes other narrative
sediment quality objectives and establishes new sediment quality objectives and related
implementation provisions for specifically defined sediments in most bays and estuaries.

I. National Toxics Rule (NTR) and California Toxics Rule (CTR). USEPA adopted the NTR on
December 22, 1992, and later amended it on May 4, 1995, and November 9, 1999. About 40 criteria
in the NTR apply in California. On May 18, 2000, USEPA adopted the CTR, which promulgated
new toxics criteria for California and, in addition, incorporated the previously adopted NTR criteria
that applied in the State. The CTR was amended on February 13, 2001. These rules contain WQC
for priority pollutants.

J. State Implementation Policy. On March 2, 2000, the State Water Board adopted the Policy for
Implementation of Toxics Standards for Inland Surface Waters, Enclosed Bays, and Estuaries of
California (hereinafter State Implementation Policy [SIP]). The SIP became effective on April 28,
2000, with respect to the priority pollutant criteria promulgated through the NTR and to the priority
pollutant objectives established in the Basin Plan. The SIP became effective on May 18, 2000, with



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

respect to the priority pollutant criteria USEPA promulgated through the CTR. The State Water
Board adopted amendments to the SIP on February 24, 2005, that became effective on July 13,
2005. The SIP establishes implementation provisions for priority pollutant criteria and objectives
and provisions for chronic toxicity control. Requirements of this Order implement the SIP.

K. Alaska Rule. On March 30, 2000, USEPA revised its regulation that specifies when new and
revised state and tribal water quality standards become effective for CWA purposes (65 Fed. Reg.
24641 [April 27, 2000], codified at 40 CFR 131.21). Under the revised regulation (also known as
the Alaska Rule), new and revised standards submitted to USEPA after May 30, 2000, must be
approved by USEPA before being used for CWA purposes. The final rule also provides that
[...]
water year.
(c) Estuarine refers to receiving water salinities that fall between those of marine and freshwater, as described above.
2] The freshwater species may be substituted with marine species if:
(a) The salinity of the effluent is above 1 ppt greater than 95 percent of the time, or

(b) The ionic strength (TDS or conductivity) of the effluent at the test concentration used to determine compliance is
documented to be toxic to the test species.

Attachment E — MRP E-19



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

ATTACHMENT F - FACT SHEET

Contents

L Permit INfOrmation.........coouiiiiiiie ettt ettt e b e st F-3
II.  FaCIlity DESCIIPION. ...ccuiiitieiiiieiieeit et ettt e ettt te et et e et e st eebeesaaeesbeenseesaseesseeenseenssesnseesnseenseannns F-4
A. Description of Wastewater and Biosolids Treatment ...........cccceeeeieeeiiieniieeeiieeeee e F-4

B. Discharge Point and Receiving Waters..........c.ccccuieiiiiiienieeiierie et F-5

C. Summary of Existing Requirements and Self-Monitoring Report Data.............cccceeeveeennnnn. F-5

D. COmMPHANCe SUMMATY ......ccciiiiriiieiieriieeieeeie et ete et e eteeteesaeesseessbeeseeenseensaesnseessseenseessnesnseas F-6

E. Planned Changes.........ccciioiiieeiiieeiiie ettt eite s veeesteeesibeeeseaeeesaeeasaeeesaeesnnaeesnsaeesnseeas F-7

F.  Blending SUMMATY ........cccoeiiiiiiiiiiiieiieeie ettt sttt et tee s teesseeesbeesseesnseessaesnseensnes F-7

III. Applicable Plans, Policies, and Regulations...........c.ccccciveriiieiiiiieiiieeciee et F-9
AL Legal AULNOTITIES ....eiiiiieiieeiieiie ettt ettt et ettt e e st e e bt e snaeebeesabeenseessneenneas F-9

B. California Environmental Quality Act (CEQA) .....oiiiiiieiiieieee ettt F-9

C. State and Federal Regulations, Policies, and Plans.............ccccoooveviiiiiiiiiiiniiciicieeeeeeee F-9

D. Impaired Water Bodies on CWA 303(d) LiSt.....cccoveeriiiieiiiieiieeciie e F-10

IV. Rationale For Effluent Limitations and Discharge Specifications ............ccccceevveviiierieniieniennnans F-11
A, DiScharge ProhRibitionS.......c.ceeccuiiiiiiiiiiie ettt e e et e e et e e e e e enaeeeaneeennes F-11

B. Conventional and Non-Conventional Pollutant Limitations............cccceeeveviiencieeniienieeieenne F-13

1. Scope and AULhOTILY ...cc.vieiiiieeiiieeee et et aee e b e e enneeeens F-13

2. Effluent Limitations for Conventional and Non-conventional Pollutants....................... F-13

C. Water Quality-Based Effluent Limitations (WQBELs) for Toxic Substances..................... F-14

L. Scope and AULNOTILY .....cccuieiiiiiiiie et ettt et e e e s saeeseesaae e F-14

2. Applicable Beneficial Uses and Water Quality Objectives ........ccccvveerveeerieeeciveecneeenne, F-14

3. Determining the Need for WQBELS........cccoeiiiiiiiiiiiiieieeeeeeste et F-16

4. WQBEL CalCulations .......cc.coiiiiiiiiiieeeiiiie ettt eeae e e e et e e e e eare e e e eeavaaaeeeaneas F-20

5. Whole Effluent ACUte TOXICILY .....covueriuieiiieeiieiie ettt ettt et F-28

6. Whole Effluent Chronic TOXICILY .....c.ceovvieriierieeiiienieeriieeieeriee et eseee e eseeeveeseveeseeenneas F-28

7. ANtIAEZIAdatION. ..ccueiitiiiiietie ettt ettt et et e et e s ate bt e eeenteesaaeens F-29

V. Rationale for Receiving Water LImitations ...........ccccveeriiieiniieeniie et F-29
VI. Rationale for Monitoring and Reporting Requirements .............ccccceeeveriieniinenniinicnennenecneeeee F-30
A, INTTUCHE MONIEOTING . ..eeetiieiiiieeiieeeiee ettt e et ee et ee et eesaaeesntaeeenseeesnseeensseeennseeennnes F-30

B.  Effluent MONTOTING ......ccuuiiiiiiiiiiieeie ettt ettt et ettt e st e et eesateenseeeee F-30

C. Whole Effluent Toxicity Testing REqUIremMents ............ccoeeeerieerieniieenienieeneeeee e F-30

D. Receiving Water MONITOTING .....ccvieruieeiieiieeiieiie ettt ettt ste st site et e sieeebeesaeeebeeeeee F-31

VII. Rationale fOr PrOVISIONS......ccouiiiiiiiiiiiieiieeie ettt ettt st e eeees F-31
A. Standard Provisions (Provision VILA) .....cccoiiiiiiiiiieeee e F-31

B. Monitoring and Reporting Requirements (Provision VI.B) .......ccccccoiieiiiiiniiniiinicieee F-31

C. Special Provisions (Provision VI.C) ......cccciiiiiiiiiiiiiieii e F-32

1. REOPENET PrOVISIONS ....eieuiiiiiiiiiieiiiieiieeiieetteete et e site et e seaeeteeseaeenbeessseessaesssessseessseensaens F-32

2. Effluent Characterization Study and Report...........ccceviiniiiiniiiniiiiiniiiceccecenee F-32

3. Best Management Practices and Pollutant Minimization Program .............cccceeeevueneee. F-33

VIII. Public PartiCIPation ...........coeeiieiiiriiniiiieiieieet ettt ettt ettt et F-34
A. Notification of Interested Parties ..........ccceereriiirieriiiierieeeeeeeeeeee e F-34

B, WIItten COMMENLS .....tiiiiiiiieiiie ettt ettt e sttt et e e beesabeesbeessteenbeesaeeenseennes F-34

C. PUDIC HEAMNG ...ooveiieiiieiieeieeeeeeee ettt ettt ettt e et esabeensaeenbeenseeesseenseas F-35

D. Waste Discharge Requirements Petitions ...........cccoceieieeriiiiiieniiiiieie e F-35



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX

NPDES No. CA0037753

E. Information and COPYINZ.......cocerieriirieniiiierienteteet sttt ettt nae e F-35

F. Register of Interested Persons.........cccueevieiiiiiiieiiieiiecieeeeeee et F-35

G. Additional INfOrmation .........cccueeiuieiiiiiieie ettt ettt F-36

Tables

Table F-1. Facility INfOrmation ..........ccooiiiiiiiiie ettt ettt ettt e sene e F-3
Table F-2. Outfall LOCATION ....cc..eiuiiiieiietietieie ettt ettt ettt ettt et e bt et e eaeenbeenee e F-5
Table F-3. Historic Effluent Limitations and Monitoring Data ............cccoceeriiieiiiniiienieiieeeeeecese e F-5
Table F-4. Compliance with Previous Order ProvISIONS.........c..cocvieiiiieiiieniieeieesiieeie e eve e enee s F-6
Table F-5. Historical Blending SUMMAIY ........c..ccoeiiiiiiiiiiiiniiieteeeeeeesieeeee et F-7
Table F-6. Basin Plan Beneficial USES.........cccuiiiiiiiiiiiiiiieiesiieieeeseie ettt F-9
Table F-7. Secondary Treatment REQUITEMENTS ......cc..ooutiriiiiiriiriiiiiicreeie ettt F-13
Table F-8. Reasonable Potential Analysis SUMMATY .........cccceeviieiiieiiieniieiieeie e eee e F-17
Table F-9. WQBEL CalCulations .........cccuiiiiiiiiiiieciieeciee ettt e eieeeevee e s veeeeveeesiveeesnveeesnseeenssesessseeenssens F-26
Table F-10. Monitoring Requirements SUMMATY ..........cccoeeuieriierieeniienieenieeereesseesneesseesseesseesseessessseenne F-31

Attachment F — Fact Sheet F-2



SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX

NPDES No. CA0037753

ATTACHMENT F - FACT SHEET

As described in section II of this Order, this Fact Sheet includes the legal requirements and technical
rationale that serve as the basis for the requirements of this Order.

This Order has been prepared under a standardized format to accommodate a broad range of discharge
requirements for dischargers in California. Only those sections or subsections of this Order that are
specifically identified as “not applicable” have been determined not to apply to this Discharger. Sections or
subsections of this Order not specifically identified as “not applicable” fully apply to this Discharger.

I. PERMIT INFORMATION

The following table summarizes administrative information related to the Sanitary District No.5
Wastewater Treatment Plant and its service area.

Table F-1. Facility Information

WDID 2215021001
CIWQS Place ID 239497
Discharger Sanitary District No.5 of Marin County

Name of Facility

Sanitary District No.5 Wastewater Treatment Plant and wastewater collection
system

Facility Address

2001 Paradise Drive, Tiburon, CA 94920

Marin County

Facility Contact, Title, Phone

Tony Rubio
Wastewater Facilities Manager
(415) 435-1501 ext.106

trubio@sani5.org

Authorized Person to Sign and
Submit Reports

Same as above

Mailing Address

P.O. Box 227, Tiburon, CA 94920

Billing Address Same as Mailing Address

Type of Facility Publicly Owned Treatment Works (POTW)
Major or Minor Facility Major

Threat to Water Quality 2

Complexity A

Pretreatment Program None

Reclamation Requirements None

Facility Permitted Flow

0.98 million gallons per day (MGD)

Facility Design Flow

0.98 MGD (average dry weather flow)
2.3 MGD (peak wet weather flow)

Watershed

San Francisco Bay Basin

Receiving Water

Raccoon Strait in Central San Francisco Bay

Receiving Water Type

Marine

Service Area

Town of Tiburon, City of Belvedere, and surrounding unincorporated area

Service Area Population

Approximately 8,400

A. The Sanitary District No.5 of Marin County (hereinafter Discharger) owns and operates a publicly
owned treatment works (hereinafter Plant) and wastewater collection system (hereinafter, collectively,

Attachment F — Fact Sheet

F-3


mailto:Jcarson@cityofmillvalley.org�

SANITARY DISTRICT No. 5 OF MARIN COUNTY TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

Facility). The Plant provides secondary treatment of wastewater collected from the service area and
discharges it to Central San Francisco Bay.

For the purposes of this Order, references to the “discharger” or “permittee” in applicable federal and
state laws, regulations, plans, or policy are held to be equivalent to references to the Discharger herein.

B. Discharge of treated wastewater from the Plant to Central San Francisco Bay, a water of the State and
the United States, is currently regulated by Order No. R2-2008-0057 (NPDES Permit No.
CA0037753), which was adopted on July 9, 2008, became effective on September 1, 2008, and expires
on August 31, 2013. The discharge is also currently regulated under Order No. R2-2012-0096 (NPDES
Permit No. CA0038849), which establishes requirements on mercury and polychlorinated biphenyls
(PCBs) from wastewater discharges in the region. This Order does not affect the mercury and PCBs
permit.

C. On March 1, 2013, the Discharger filed a Report of Waste Discharge and application for reissuance of
its waste discharge requirements and NPDES permit.

Il. FACILITY DESCRIPTION
A. Description of Wastewater and Biosolids Treatment

1. Facility Background. The Discharger owns and operates the Plant and its associated wastewater
collection system, consisting of 33 miles of gravity sewer lines, 5 miles of forcemain, and 22 pump
stations. There are no satellite collection systems. The Plant, located in Tiburon, provides
secondary treatment of domestic and commercial wastewater for the Town of Tiburon, City of
Belvedere, and a small unincorporated area of the Tiburon Peninsula around the treatment plant.
The service area population is approximately 8,400. The Plant has a dry weather design capacity of
0.98 MGD and can treat up to 2.3 MGD during wet weather (based on the design capacity of the
secondary treatment system). From January 2010 through December 2012, the average annual flow
was 0.63 MGD, with a maximum daily flow rate of 2.56 MGD. Attachment B provides a map of
the area around the Facility.

2. Treatment Description. Wastewater treatment at the Plant includes raw influent grinding (three
grinders), primary sedimentation (two dry weather primary clarifiers and one extra clarifier used
during wet weather), activated sludge biological treatment (two aeration basins), secondary
clarification (two secondary clarifiers), sodium hypochlorite disinfection, and sodium bisulfite
dechlorination. Treated effluent is combined with Sewerage Agency of Southern Marin effluent
before discharge. Attachment C provides a treatment process schematic diagram.

The Plant has a wet weather treatment capacity of 2.3 MGD. During periods of heavy rain
(generally greater than one inch) when the influent flow exceeds 2.3 MGD, the extra 110,000-
gallon primary clarifier (capable of sustaining flows of up to 4.4 MGD for three hours of peak
flow) is used as a temporary holding tank to retain excess influent flows before they are routed to
the headworks for treatment. During sustained significant rain, when on-site storage is maximized
and influent flows are above 2.3 MGD, the Discharger diverts and blends any portion of the
primary-treated flow above 2.3 MGD with secondary-treated effluent to prevent washout of the
microbial populations in the secondary treatment system. This blended effluent is then chlorinated
and dechlorinated prior to discharge.

Attachment F — Fact Sheet F-4



SANITARY DISTRICT No. 5 OF MARIN COUNTY

TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

3. Biosolids Management. Solids collected from the wastewater treatment processes are thickened,
anaerobically digested, and dewatered by a screw press. The Plant generates an average of 86.2 dry
metric tons of biosolids per year, which are disposed of at the Redwood Sanitary Landfill in
Novato.

4. Stormwater. All stormwater originating within the Plant area is directed to the Plant headworks
and treated with the wastewater.

B. Discharge Point and Receiving Waters

The Facility discharges treated effluent to Raccoon Strait in Central San Francisco Bay through a
36-inch outfall with a 195-foot, 60-port diffuser, 850 feet (including the diffuser) offshore at a depth of
84 feet below mean sea level. The Discharger shares the outfall with the Sewerage Agency of Southern
Marin Wastewater Treatment Plant at Mill Valley. (The Sewerage Agency of Southern Marin’s
discharge is regulated separately by Order No. R2-2012-0094 [NPDES Permit No. CA0037711].) The
locations of the discharge point and receiving waters are indicated in the table below:

Table F-2. Outfall Location

Discharge Effluent Discharge Point Discharge Point Receiving Water
Point Description Latitude Longitude 9
001 Secondary-Treated 379521 12" N 122° 27" 05" W Raccoon Stra%t in Central
Wastewater San Francisco Bay

C. Summary of Existing Requirements and Self-Monitoring Report Data

Effluent limitations applicable to Discharge Point No. 001 contained in the previous order (Order
No. R2-2008-0057) and representative monitoring data from the term of the previous order are
presented below:

Table F-3. Historic Effluent Limitations and Monitoring Data

L S Monitoring Data
Historic Effluent Limitations (From 9/2008- 12/2012)
Parameter Units i ; i
Monthly | Weekly Daily Highest Highest | Maximum Daily Max
Average | Average | Maximum Monthly Weekly Daily Discharge Range
Average Average Discharge
Biochemical
Oxygen Demand mg/L 30 45 -- 28 37 37 5-37
(BODs)
BOD; Monthly % 85 - - 91 (min) - . 9198
Removal
Total Suspended
Solids (TSS) mg/L 30 45 - 12 26 41 1-41
TSS Monthly % 85 - - 91 (min) - . 9198
removal
Oil and Grease mg/L 10 - 20 -- -- 5 <5-5
pH s.u. 6.0 — 9.0 at all times 6.45-17.54
Total Chlorine
Residual mg/L - o 0.0 - - 0 0
Total Coliform MPN/ 240 (5-Sample Moving Median) -- -- 170 2-170
Bacteria 100 mL | 10,000 (Single-Sample Maximum) - -- 1,600 2-1,600
Copper ng/L 72/541 | 98/73M - - 12 3-12

Attachment F — Fact Sheet

F-5




SANITARY DISTRICT No. 5 OF MARIN COUNTY

TENTATIVE ORDER No. R2-2013-XXXX
NPDES No. CA0037753

L S Monitoring Data
Historic Effluent Limitations (From 9/2008- 12/2012)
Parameter Units i ; i
Monthly | Weekly Dgily lul)%rﬁ; WSQEIS; Mg(;ri?;m _ Daily Max
Average | Average Maximum Average Average Discharge Discharge Range
Selenium ng/L 3.7 - 9.0 - - 1.4 02-14
Cyanide pg/L 20 - 45 - - 11 06-11
Dioxin TEQ! pg/L 1.4x107 -- 2.8x107 - - 53x10% | ND-53x10""
Bis(2-ethylhexyl) B
phthalate pg/L 58 -- 120 - - 1.9 ND-1.9
Total Ammonia mg/L 100 -- 210 28 -- 30 2.9-30
Not less than 90% 9503
.. 9 11-S le Medi
Acute Toxicity A’ ( ample Median)
Survival Not less than 70% 95131
(11-Sample 90™ Percentile)

Footnotes:

mg/L = milligrams per liter

s.u. = standard units

MPN/100 mL = Most Probable Number/100 milliliters
ND = Not Detected

' The previous order originally established a copper AMEL of 72 pg/L and an MDEL of 98 pg/L. Later, in 2008, an AMEL of 54 pg/L and
MDEL of 73 pg/L became effective based on new copper site-specific objectives.

12l Dioxin-TEQ limitations are not effective until June 1, 2018.

Bl This represents the lowest 11-sample median over the previous order term.